

TEST REPORT

Test Report # 23W-006674 Date of Report Issue: May 29, 2023
Date of Sample Received: May 17, 2023 Pages: Page 1 of 14

CLIENT INFORMATION:

Company: Polyconcept GBS
Recipient: Kathy Lu
Recipient Email: kathy.lu@polyconceptgbs.com



SAMPLE INFORMATION:

Description: Infinity Convention Tote
Dolphin Business Briefcase
Tornado Deluxe Backpack
Large Utility Tote
Executive 15" Computer Backpack
Raven Drawstring Bag

Article No.:	SM-732ORBL SM-7561GY/BK/BL/RE SM-7396GY/WH/RBL/RE/LGR SM-7095BK SM-7068NY/BK SM-7461BK/BKBL/BKRE	Purchase Order Number:	M000033607 M000033628/ M000034260/ M000034261 M000033571/ M000033569/ M000033381/ M000033382/ M000033825 M000033339 M000033109 M000033703
--------------	--	------------------------	--

Factory No.:	11574	Toy Co./Agency:	-
Vendor No.:	11016	Country of Origin:	China
Country of Distribution:	Canada, United States	Labeled Age Grade:	-
Quantity Submitted:	1 pc per style	Requested Age Grade:	-
Testing Period:	05/23/2023-05/29/2023	Tested Age Grade:	-



TEST REPORT

Test Report # 23W-006674 Date of Report Issue: May 29, 2023
Date of Sample Received: May 17, 2023 Pages: Page 2 of 14

OVERALL RESULT:

 **PASS**

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

QIMA (HANGZHOU) TESTING CO., LTD.

Thetis Tang

Jeremy Xu

Thetis Tang
Textile Laboratory Supervisor

Jeremy Xu
Chemical Laboratory Supervisor



TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	California Proposition 65, Total Lead in Paints and Surface Coatings
PASS	California Proposition 65, Total Lead in Substrate Materials
PASS	Client's Requirement, Phthalates content
PASS	19 CFR 134.11, Country of Origin



(Hangzhou) QIMA (Hangzhou) Testing Co., Ltd. ♦ Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

<https://www.qima.com/conditions-of-service#decisionRule>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

DETAILED RESULTS:

California Proposition 65, Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E1003-09.1
 Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	3	---	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	33	---	---	---	---	90
Conclusion	PASS	---	---	---	---	

Note:
 mg/kg =Milligrams per kilogram
 LT = Less than
 ND = Not detected (Reporting Limit = 15mg/kg)

Remark:
 The specification is quoted from client's requirement.



DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
 Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1+6+7	2+19+32	4	5	8	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	18	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	9+10+14	11+27	12	13+30	15+16+17	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	ND	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	18+34	20+29+31	21	22+23+24	25+26+28	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	21	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	

Specimen No.	33+36+37	35	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	---	---	---	100
Conclusion	PASS	PASS	---	---	---	

Note:
 mg/kg =Milligrams per kilogram
 LT = Less than
 ND = Not detected (Reporting Limit =15 mg/kg)
 Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:
 The specification is quoted from client's requirement.



Hangzhou QIMA Testing Co., Ltd. • Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyuan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with 'ϕ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

<https://www.qima.com/conditions-of-service#decisionRule>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

DETAILED RESULTS:

Client's Requirement, Phthalates content

Test Method: CPSC-CH-C1001-09.4
 Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No.		2+19+32	3	5	9+10+14	Limit (mg/kg)
Test Item	CAS No.	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	1000
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	1000
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	1000
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	ND	ND	ND	ND	1000
Diisodecyl phthalate (DIDP)	26761-40-0 68515-49-1	ND	ND	ND	ND	1000
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	ND	1000
Di-n-hexyl phthalate (DHEXP / DnHP)	84-75-3	ND	ND	ND	ND	1000
Dicyclohexyl phthalate (DCHP)	84-61-7	ND	ND	ND	ND	1000
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	ND	1000
Di-n-pentyl phthalate (DPENP)	131-18-0	ND	ND	ND	ND	1000
Conclusion		PASS	PASS	PASS	PASS	

Note:
 mg/kg = Milligrams per kilogram
 LT = Less than
 ND = Not detected (Reporting Limit = 150 mg/kg)
 Composite results are based on specimen of least mass resulting in highest potential concentration.



QIMA (Hangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1, No.1213 Huojia South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with 'ϕ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

<https://www.qima.com/conditions-of-service#decisionRule>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

DETAILED RESULTS:

Client's Requirement, Phthalates content

Test Method: CPSC-CH-C1001-09.4
 Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No.		11+27	12	13+30	15+16+17	Limit (mg/kg)
Test Item	CAS No.	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	ND	1000
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	ND	1000
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	ND	1000
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	ND	ND	ND	ND	1000
Diisodecyl phthalate (DIDP)	26761-40-0 68515-49-1	ND	ND	ND	ND	1000
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	ND	1000
Di-n-hexyl phthalate (DHEXP / DnHP)	84-75-3	ND	ND	ND	ND	1000
Dicyclohexyl phthalate (DCHP)	84-61-7	ND	ND	ND	ND	1000
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	ND	1000
Di-n-pentyl phthalate (DPENP)	131-18-0	ND	ND	ND	ND	1000
Conclusion		PASS	PASS	PASS	PASS	

Note:
 mg/kg = Milligrams per kilogram
 LT = Less than
 ND = Not detected (Reporting Limit = 150 mg/kg)
 Composite results are based on specimen of least mass resulting in highest potential concentration.



QIMA (Hangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with 'ø' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

<https://www.qima.com/conditions-of-service#decisionRule>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

DETAILED RESULTS:

Client's Requirement, Phthalates content

Test Method: CPSC-CH-C1001-09.4
 Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No.		18+34	22+23+24	25+26+28	---	Limit (mg/kg)
Test Item	CAS No.	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	---	1000
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	---	1000
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	ND	---	1000
Diisononyl phthalate (DINP)	28553-12-0 68515-48-0	ND	ND	ND	---	1000
Diisodecyl phthalate (DIDP)	26761-40-0 68515-49-1	ND	ND	ND	---	1000
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	---	1000
Di-n-hexyl phthalate (DHEXP / DnHP)	84-75-3	ND	ND	ND	---	1000
Dicyclohexyl phthalate (DCHP)	84-61-7	ND	ND	ND	---	1000
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	---	1000
Di-n-pentyl phthalate (DPENP)	131-18-0	ND	ND	ND	---	1000
Conclusion		PASS	PASS	PASS	---	

Note:
 mg/kg = Milligrams per kilogram
 LT = Less than
 ND = Not detected (Reporting Limit = 150 mg/kg)
 Composite results are based on specimen of least mass resulting in highest potential concentration.



DETAILED RESULTS:

19 CFR 134.11, Country of Origin

Test Parameters	Observation	Conclusion
Country of Origin	Present on product and is visible to the consumer at the point of sale.	PASS



(Hangzhou) QIMA (Hangzhou) Testing Co., Ltd. ♦ Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'ø' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

<https://www.qima.com/conditions-of-service#decisionRule>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
1	Black textile	Zipper cloth (SM-7320RBL/SM-7561GY/BK/BL/RE/SM-7396GY/WH/RBL/RE/LGR/SM-7068NY/BK/SM-7461BK/BKBL/BKRE)
2	Black soft plastic	Zipper teeth (SM-7320RBL/SM-7561GY/BK/BL/RE/SM-7396GY/WH/RBL/RE/LGR/SM-7068NY/BK/SM-7461BK/BKBL/BKRE)
3	Black coating	Zipper head (SM-7320RBL/SM-7561GY/BK/BL/RE/SM-7068NY/BK/SM-7461BK/BKBL/BKRE)
4	Silvery metal	Zipper head (SM-7320RBL/SM-7561GY/BK/BL/RE/SM-7068NY/BK/SM-7461BK/BKBL/BKRE)
5	Black elastic textile	Elastic (SM-7320RBL/SM-7396GY/WH/RBL/RE/LGR/SM-7068NY/BK)
6	Black mesh hole textile	Small pocket (SM-7320RBL/SM-7396GY/WH/RBL/RE/LGR/SM-7068NY/BK)
7	Black textile	Handle (SM-7320RBL/SM-7396GY/WH/RBL/RE/LGR/SM-7095BK)/handle/straps (SM-7561GY/BK/BL/RE)/adjustable straps (SM-7396GY/WH/RBL/RE/LGR/SM-7068NY/BK)/handle (SM-7068NY/BK)
8	Silvery metal	D ring (SM-7320RBL)
9	Black coated black textile	Front/base (SM-7320RBL)
10	Blue coated blue textile	Back/front sides (SM-7320RBL)
11	Black non-woven textile	Lining edge (SM-7320RBL/SM-7561GY/BK/BL/RE/SM-7396GY/WH/RBL/RE/LGR/SM-7095BK/SM-7461BK/BKBL/BKRE)
12	Black coated white label	Label (SM-7320RBL/SM-7561GY/BK/BL/RE/SM-7396GY/WH/RBL/RE/LGR/SM-7095BK/SM-7068NY/BK/SM-7461BK/BKBL/BKRE)



(Hangzhou) QIMA (Hangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

<https://www.qima.com/conditions-of-service#decisionRule>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
13	Black plastic	Fixed buckle/adjustable buckle (SM-7561GY/BK/BL/RE)/adjustable buckle (SM-7396GY/WH/RBL/RE/LGR/SM-7068NY/BK)
14	Grey coated grey textile	Front/pipe/front pocket/back pocket edge/straps middle (SM-7561GY)
15	Black coated black textile	Front/pipe/front pocket/back pocket edge/straps middle (SM-7561BK)/front/back/base/straps middle (SM-7561GY/BK/BL/RE)/main body/straps (SM-7396GY/WH/RBL/RE/LGR/SM-7068BK)/main body (SM-7095BK/SM-7461BK/BKBL/BKRE)/pipe (SM-7461BK)
16	Blue coated blue textile	Front/pipe/front pocket/back pocket edge/straps middle (SM-7561BL)
17	Red coated red textile	Front/pipe/front pocket/back pocket edge/straps middle (SM-7561RE)
18	Black synthetic leather	Straps middle back (SM-7561GY/BK/BL/RE)
19	Transparent soft plastic	Front pocket card bag (SM-7561GY/BK/BL/RE)
20	Black textile	Lining (SM-7561GY/BK/BL/RE)/straps back (SM-7396GY/WH/RBL/RE/LGR)/straps back/lining (SM-7068NY/BK)/top (SM-7461BK)/pocket (SM-7461BK/BKBL/BKRE)
21	Silvery metal	Zipper head (SM-7396GY/WH/RBL/RE/LGR)
22	Grey coated grey textile	Main body (SM-7396GY)
23	White coated white textile	Main body (SM-7396WH)/front decoration (SM-7396GY/WH/RBL/RE/LGR)
24	Blue coated blue textile	Main body (SM-7396RBL)/pipe (SM-7461BKBL)
25	Red coated red textile	Main body (SM-7396RE)/pipe (SM-7461BKRE)
26	Green coated green textile	Main body (SM-7396LGR)
27	Black non-woven textile	Front pocket round (SM-7068NY/BK)



(Hangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method/regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

<https://www.qima.com/conditions-of-service#decisionRule>.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
28	Dark blue coated dark blue textile	Main body/straps (SM-7068NY)
29	Black textile	Straps edge (SM-7068NY/BK)
30	Black plastic	Zipper puller string tail (SM-7461BK/BKBL/BKRE)
31	Black textile	Zipper puller string (SM-7461BK/BKBL/BKRE)
32	Black soft plastic	Front logo (SM-7461BK/BKBL/BKRE)
33	Black textile	Drawstring (SM-7461BK/BKBL/BKRE)
34	Black synthetic leather	Eyelet base (SM-7461BK/BKBL/BKRE)
35	Dull silvery metal	Eyelet/eyelet base (SM-7461BK/BKBL/BKRE)
36	Blue textile	Top (SM-7461BKBL)
37	Red textile	Top (SM-7461BKRE)



QIMA (Hangzhou) Testing Co., Ltd. ♦ Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China

Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'ø' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule

[\[https://www.qima.com/conditions-of-service#decisionRule\]](https://www.qima.com/conditions-of-service#decisionRule).

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

SAMPLE PHOTO:



SAMPLE PHOTO:



-End Report-

